GLOBAL

FOZ 1520 DD Series

Feed off the arm zig-zag Direct drive
machines

Spare parts
Always switch off the electricity when working on
the machine.



A

Parts Catalog

1. Me4i4/Machine boby 1-2
2. bih "Thh HeZAA/ Upper shaft mechanism 3-4
3. &4/ Lower shaft mechanism 5-6
4. 2 BT, FEAAAMI/ Presser foot mechanism Feed mechanisn  7-8
5. 36/EfHUA4)/Presser foot mechanism 9-10
6. % BIEAHA/384 points mechanism 9-10
7. Li#E# )/ Feed mechanism For 25220, 25230, 2504p) 1-12
8. Bl #)44/EEHA)/  componenents 13-14
9. ®ix34/Driver components 15-16
10. #Eidbt#/0i | lubrication mechanism 17-18
11. Fi/Assessor ies 17-18




1. BLes284%/Machine boby




1. 15541 414 /Machine boby

S 5 : ; = o :
[ B N z Pl DESCRIPTLION Ty i Remark
1| 15221-001  |E11/64-10 L=1D [Serew 11/64-40 L=10 11
2 15221002 |mM [Face plate ]
3 15221003 i dik |Fubber plug @10, 8x5 1
4 15221-004 (Wl [hubber plug @11. 85 4
5 15221-005  |REE [Rubber plug 98. Bx5 fi
] 15221-006 |HREE Rubber plug D15, 525 ]
¥ 15221007 HEER TR R Thread take—up lever cover 1
A 15221008 B 11/64-40 L=8 Screw 11/84-40 L=8 2
g 1522 1-009 iy Plate 1
10 16221-010 iEE11/64-40 L=5 Screw 11/64-40 L=5 1
11 15221-011  |8&3/16-28 L=0 Screw 3/16-28 =0 10
12 15221012 B Side plate i
13 15221013 BEHEZ Gasket 1
14 15221014 | EiERS Face plate 1
15 15221015 MR 15ide plate 1 n2#
16 15221016 T Top_cover 1
17 15221017 [=ZH&8%9 Thread retainer 1
18 16221-018 $REL3/16-28 L= Screw 5/16-28 L=6 1
19 15221-019 |HREE Rubber plug G13, Bxé 2
20 16221020 |12 N Cutter 1
21 15221-021 Es/16-28 L=k Screw 3/16-28 L=8§ 1
22 15221022 |BW 0il sight window 1
23 15221023 fiche i) Rubber ring 1
24 15221024 ik ] Top_cover_packing 1
25 15221025 TR AR Bobbin thread tension 1
26 15221-026 st Bobbin winder 1
27 15221027 el ZoTIm Rubber ring 1
28 15221-028 #Wera/16-32 =7 Screw 3/16-32 L=T q
29 15221029 L 1176440 =6 Screw 11/64-40 L=8 1
a0 15221-030 o2 i SRE 1 Thread guide assy 1
31 15221-031 i A Rubber plug B16. 1525 2
32 15221032 A Rubber plug @12.5 3
33 15221033 k&9 Thread guide 1
34 15221034 e 640 L=T Screw 9/64-40 L=7 3
35 15221-035 LEEF#S Thread guide 1 024
36 15221036 HEE |Thread guide 1
a7 15221037 e B }Tlrrend tension bracket assy. 1
38 15221038 [#R&REST |Tension release pin 1
39 15221-039 819 e Fole 2
40 15221-040 R Model plate 1
41 15221-041 B iR Cover plate 1
42 16221042 | RiES Seal 1
43 15221-043 FENY L= M4 L=7 14
44 15221-044 aME Cover plate 1
45 | 15221045 |EHRE Seal 1 mema e
46 15221046  |BWH Side plate T i
A7 | 15221047 |mWiiE Gasket ] 028
48 16221048 (MR Cover plate 1
49 15221-049 W& 11/64-40 L6 Wode] plate 3
50 16221-050  [##K Neadle plate 1
51 16221-061 i 11/64-40 L=8 Sorew 11/64-40 L=B 2
B2 15221052 R E Holder 1
23 1522 1-053 dE 11/64=-40 L= Seraw 11/64-40 L=8 3
54 15221064 Efryg |B/case holder position bracket 1
55 15221-055 e 9/64-40 L=6 Serew 11/64-40 L=6 a
56 15221-056 Lgik ] Caver piece 1
57 15221067  |Bi&l5w IMagnetic steel o
58 16221-068 &M, dinge 1
59 15221-059  |@&#h3 1=5.5 M3 L=5.5 4
60 15221-060 iamE Shaft slesve 1
61 15221-061 M 9/64-40 Log Serew 9/64-40 L=8 2
62 15221062 |MARE Side plate ]
63 15221-063 |42 9/64-40 L=3 Screw 9/64-40 1=8 3
64 15221084 [ Side plata I |
65 15221-065 R Throat plate 1
[31] 15221 =066 ME 11/64~40 L=10 {Serew 1176440 Lel) 4]

... 028 FOR 25220, 25230, 25240

2




2. bah Tih B AUH)pper shaft mechanism




2. b, Bah, $h2i W44 /Upper shaft mechanism
Fs = g :
No. | Part No. | & DESER_IIPTIGH aTY #iE Remark
1 15222001 ##E 11/64-20 L=3.5 [Serew 11/64-40 1=3.5 1
2 1522202 &K ‘Washer 1
3 15222003 SREE ondle bar clu 1
4 15222004  $HFEE Bush 1
5 15222-005  EHFRLEN Needle bar clamp Bssy 1
[i] 16222006  ##E 11/64-90 L=6 [Serew 11/64-40 L6 2
7 15222007 [L¥E#E 9/64-40 L=4.8 |End screw left 9/64-40 L=4, 8 i
8 15222008 [SHHFEHF ¥eedle bar crank rod S Lo
9 15222-009 @& Needle bearing 1
10 16222=010 ek aE %eedle bar crank 1
11 15222-011 [ HEiEH Thread take-up bar 1 .
12 15222012 R T Thread take-up crank shaft -3
13 15223013 e AN Thread take-up lever 1
14 15222-014 bk Thread take-up lever AZM 1
15 15222-015 AR 15/64-28 L=13 Screw 15/64-28 L=13 L
16 16222-016 M EHS IR Needle bar link guide 1 |
17 15222-017 £ ENR Thread tske-up crank 1
18 15222-018  |ME9/32x28 Screw SW9/32x28 | 1
19 15222-01% | ESiiE Upper shaft bush (Front) i 1
20 15222-020  |4E#1/4-40 1=7 Screw 1/4-40 L=7 3
21 15222-021  [#BE215/64-28 L=13 Screw 16/64-28 L=13 | 1
22 16222022 | E4hIE Collar 1 i
3 15222-023 iR 1/440 L= Screw 1/4-40 1=8 a
M 15222024 e i Friction wheal 1
25 15222-025 WL 11/64-90 L=6 Screw 11/64-40 L=6 2
26 15222026 it lpper shat 1 .
27 | 15222027 Eeteehiii (b Bovel gear{upper) 1
28 15222028  |4BE 11/64-40 L=4 Screw 11/64-40 L=1 2 &
29 15222-029 bt 2=3 Upper shaft bevel gear 1
a0 15222-030 $RE /440 L=6 Screw 1/4-40 L=6 8
31 15222031 BEEVE L5 M6 L=f 4
| 32 15222032 PEHIE Coupling 1 f
33 15222033 |4 Bearing 1 = 3
34 15222-034 I Seal ring 1
35 15222-035 U4 - fse Z=22 Vertical shaft bevel gear(upper) P ey
36 15222-036 R vertical shaft bush{upper) | 1 )
37 15222037 |W#15/64-28 =6 Screw 15/64-28 L6 A
| 38 15222038 |'EH vertical shaft 2
9 15222-039 BHTE vertical shaft bush (lower) i
40 15222-040 B FUR 2-28 Vertical shaft bevel gear (lower) 1 ]
41 15222-041 FhGH® 7=21 Lower shaft bevel gear I i
42 15223042 AL 1 1/64-90 L=6 |Set Screw 11/84-40 L=6 1 7
43 15223043 4 Upper shat [ 1




3. 42444/ Lower shaft mechanism




3. ARE NS P4l /Lower shaft mechanism. Hook

el BB &
No. | Part No. [ & FF DESCRIPTION QTY &= RemarE
1 15223001  (FEHREAE Needle bar [rane pin bush l
2 | 15223-002  [{ESrBREMH Needle ber frame pin 1
3 15223-003 (M4 11/64-40 L=6 Serew 11/64-40 L=6 1
15223004 |HBH%E Needle bar frame 1
| 5 15223005 | #&11/64-40 L=6 Screw 11/64-40 L=6 1
| B 15223006 AU 0%] Washer WE#10%] Washer 1
7 15223007 SRR TFHE Weedle har frame position 1 —
] 15223008 ¥ Needle bar 1
1] 15223009 T EE |Naadle bar thread guide 1
10 15223-010  |hL&F [Needle 1
11 15223-011 (B8 /844 L=4.5 11/8-44 L=4. 5 1
12 15223-012 {450 Pin 1
13 15223-013 @Az [Feed dog fork 1
14 15223-014 ¥R 0/92-28 L=4 Nat 0/32-28 L=4 1
15 15223015 {55 — i ih i Serew 9/32-28 1
16 15223016 fEEh— Witk 5lide block 1
17 15223017 el — RiRiR Regulator 1
18 15223018 esh— Xt bR EE Regulator bush 1
19 15223019 [#ReEiE4 Indicalor 1
20 15223020  |8E15/64-28 L=10 Screw 15/64-28 L=10 1
21 15223021 EEF S Dial ¥
22 15223022 ;HﬂﬂflE‘EE L=8 Screw 11/64-40 L=4 1
23 15223023  BHEm-RHE Spring holder 1
24 15223024  |HEER15/64-28 L=11 Screw 15/64-28 L=11 1
25 15223025 $EEE11/64-40 L=T \Screw 11/64-40 L=7 1
26 15223-026 | /BEf feEhih i Collar 1 =
27 16223=-027 JEEfEEhihE Bush 2
28 15223028 R fEEhile (R Bevel gear{down} 1 -
29 | 15223029  [{EEHfEshéR Lt Can 1
30 15223030  [iESH4shih Shaft 1
I 3 15223031 [¥E11/64-40 1= Screw 11/64-40 L=4 4
32 15223-032 e 15/654-28 15/64-28 1
: 33 15223033 B 1/84-40 1=3.5 11/64-40 [=3.5 2
34 15223-034  [0QM Rubber ring Rubber ring 2
35 15223035 wis Gasket 1
36 15223036 |MEE11/64-40 L7 Serew 11/64-40 L=7 4
a7 15223037 | E7E#RE11/64-40 11/64-40 2 =
38 15223038 ME 16/64-28 L=7 Screw 15/64-28 L=7 2
39 15223-039 iR TR Graduated plate 1
40 15223040 il Hook shaft 1
41 15223-041  FHEE 0 Frent bushing 1 =
42 1522342 | o Lower shaft collar 1 =
43 15223043 dHEE15/64-28 L=5 Screw 15/64-28 L=5 2
44 15223044 | FHILE Rear bushing 1 ) N
45 15223-045 dHEL15/64-28 L=10 Screw 15/64-28 L=10 1 o
46 15223-046 Tt |Gear of hook driving shaft 1
47 15223047  |4EE 1/4-40 =6 [Screw 1/4-40 1=6 3 1
48 15223-048 i Hook ASM. 1
49 | 15223-040 @S Bobhin 1 1
50 | 15223-050 | Bobhin case ASM, 1




4. ¥ BIAT. Fi# A/ Presser foot mechanism. Feed
mechanism




1, 48 5B LM /Stitch width regulator mechanism

it |
i 5 £ W DESCRIPTLON 2 &k Remark
No. Part No. | = . G
1 15224001 =m$ Tripod 1 N2z
2 | 15224002 | Pin ! 02# y
3 15224-003  |40/32-18 Nut 0/32-23 N 1 02
4 15224-004  |HESER Feed connecting link 1 024
o 15224005 B 15/64-28 1=13 Screw 16/64-28 L=13 1 028
i  15224-006  [BR{TARER1/4-40 D=7. M Screw |/4-40 D=7, 54 4 024
T 15224007 S 1/4-40 Nut 1/4-40 g 02
8 15224008 HiEHF |Connect ing rod 1 028
g 15224009 Skl dhil [Crank 1 02&
10 15224010  |[#&n5 L=12 M5 =12 g 024
11 15224011 [#4M [Retaining rings 1 128
12 15224012  [#RE 11/64-40 L=4 Screw 11/64-40 L=4 2 0k
13 15224013 HREETE Right ghaft sleave 1 024
14 15224-014 14 15/64-28 L=13 Screw 15/64-28 L=13 3 028
15 15224-015  [¥M Retalning rings 1 02g
16 15224016 #&1/4-40 L=1 Screw 1/4-40 L=4 2 nos
17 15224017 ¥4 Conversien axis 1 024
18 15224018 | HEHEE Left shaft sleeve 1 02&
19 15224-019  |fCihH Left crank 1 0o%
20 15224-020 | BEAT Feed fog 1
21 15224021 o2 0/64-40 L=6 Screw 9/64-40 L=G o
22 15224022 EkE Feeding table 1
23 15224023 | Slider 1
24 15224-024 {8 Eccentric pins 1
{25 15224025 |48 116440 L=6 Screw 11/84-40 L=6 1
| 26 15224-026  [Hhiricdle ) /4-40 D=7, 94 Serew 1/4=10. D=7, 94 1 [
[ 27 15224027 A [E Feed synchronous ]inkage ¥
28 15224028 W ER Feed the connecting rod 1
29 152240249 AR 0/02-28 L=4 Kutl 9/32-28 1 —
a0 15224-030 e = Tl Sccrew 9/32-28 1
a1 15224-031  [ifrdh Slider 1
a2 15224-032 il i Bl Inverted seam slider groove 1
a3 15224-033 FrEE AN Fead regulator 1
34 15224-034 Wi 3/16-28 LB Screw 3/16-28 L=§ 1 i
35 15224035 ﬂ% 15/84-23 L=6 Screw 15/64-28 L=B s
36 152240386 e 11/64-28 L=10 Screw 11/64-40 L=10 B
37 15224-037 IR AT Pitch adjustment screw holder 1 B
a8 15224-038 e 9/64-23 L=6 Screw 9/84-40 L=8 2
39 15224-039 EHEE TR Gauge adjustment screw 1
40 15224040 R 4 4 4 e 2 i 3 Left shaft sloeve 1
41 15224041 WK Bearing 2
42 15224042 R E Bearing bushings 2
43 15224043 4REE 15/64-28 1=8 Screw 15/64-28 L=§ 4 i
44 15224044 7 i 5 ___|Timing pulley b = £
45 15224-045 Bk Timing belt 1
46 15224-046 W W4 L=2] w4 L=21 & -
47 | 152241047 SR Beoaring 1
48 | 15224-048  [#BE 15/64-23 L=6 Screw 11/64-40 L=h 1
49 15224-049 b e Cloth feed cam 1 -
a0 15224030 —EER Baffle 1
51 15224-05]1  |#H Retaining rings |
a2 15224052 Hidik 1
53 15224053 W MBK0. 75 L= NEXD. 75 L=6 3
54 15224054 RFOR Tooth ifting cam ) F
ah 15224055 HliA& Bearing l
56 15224056 WEHE Bearing bushings 1
a7 15;1&—05? e 1/4-40 L=6 ‘Screw 1/4-40 L=6 2
58 15224-058 e T Inverted seam handle 1
59 15224059 EFER [Bracket 1
60 15224060  |iBi wg L=12 W4 L=12 a
61 15224-061 | W4 [Nut M4 2
62 15224062 0 |Pin 1
3 15224063 (WG [Reset spring 1
64 | 15224-064 ¥R 15/64-20 L=4. 5 {Serew 16/64-28 L=4,5 3

... 02% FOR 28220, 25230, 25240

8




5. #4 /2 ¥pPA/Presser foot mechanism

15 17




5. 4 HLF /Presser foot mechanism

| 4 E . 5 | ME
No. | Part No; Z DESCRIPTION ) e &iE Rcmﬂrkl
3 15225001 | 19 R . |Adjusting sorew 1 [
2 15205-002 | EAE vt 1 |
3 15225-003 |E® \Spring, conpression 1 |
4 15225004 EHEE Guide bracket 1 |
a 15225005 {0 1/4-40 |=8 screw 1/4-40 L=§ 1
i 15225-006  |8M& 15/64-28 L=8 Screw 15/64-28 L=8 1
i 15225-007  [AEETF Presser bar lifter |
B 15225008 EMSEFORIE Lifter crank 1
o 15225009  E#F Presser bar 1
10 15225010 |BEHTE Bush 1 e
11 15225011 AR Presser foot , inside 1 023
12 15225012 dfEE 3/16-28 L=6.5 Screw 3/16-28 L=8. 5 2
|13 | 15225-013 4R 11/64-40 L=6.5 Screw 11/64-40 L=6. 5 1
14 15225014  JEEHE Collecting rod 1
i 15 15225015 |GHLH4 Pin i
16 15225016 [ #aEB SiLs Levar 1
17 15225-017 14 Collar ]
18 15225018 ﬂﬁ_‘ﬁ. ll.-"ﬁ-l“!'ll L=4 Screw 11/64-40 L=g 2
19 15225-019  |#E 5/64-40 L=7 Serew 9/84-40 [=7 2
| 20 15225020 4 5B T knee liftar bar I
| 21 15825-021  |Wirini Spring 1
| 22 15925022 |[Hg Spring pin 1
23 15225023 BRI (k) Lifrer lever 1
24 15225024 e Guide plate 1 |
25 15225025 FER BT Tension release stud 1
26 15225026 Bl 15/84-28 1=7.5 Serew SM15/64-28 L=7.5 1
27 15225-027 W 0/64-40 L=3 Hut 9/64-40 [=3 1
28 15225-028  |#bduifsd Arm thread guide C i
29 15225-029 EREE |Guide bracket i 024
30 15225-030 HEEE Presser foot asm. 1
g1 15225-031 E¥ Presser bar 1 Sl
a2 16225-032 i3/ 16-28 =8 —l Screw 3/16-28 L=8 2
33 15225-033 e Loose wire electromagnet Bsm 1 | X
33-1 | 15025-033-1 |+ Et B4 1 |
33-2 15225-033-2 |#H Gaskets 2 |
33-3 16226-033-3 |4 EM3 Nut 3 9 |
34 15225034 B RN Wounting Plate 1
35 15225-035 WML =5 Y4 L=5 9
; 15225-036  |hbekdiE |Collar 1
6. $ﬁ§’%ﬁm#§;’3&4 points mechanism
g EH = HE
N | SRR % | DESCRIPTION i 8 3 Rl
1 15226001 R |Rod seat. 1 |
o 15226002 B W6 =12 |Serew WG L=12 )
a 15226-003 Erilis 3/16-32 Screw SM3/16-32 2
4 15226-004 e 3/15-32 Nut SW3/16-32 2
a 15226005 B8 Bend tha wheel. 1
] 15226-006  |/AEDEHF Connecting rod 1
T 15226-007 E Feed dog fork L
5 15226=-008 Brigs a3/16-32 Serew SM3/16-32 1
g 15226-009  |HBEREE |Ball bearing i
10 15226010 | B4BE Wi-0.75 L=6 Screw WA-0.75 L=6 1
11 15226011 | ER#BE 5/16-28 Screw SM3/16-28 1 5
12 15226012 Hu# Spring 1
13 15226-013 e Screw B/32-28 1
14 15226014 IS REBH R LY 3 needla sccentric wheal 1
15 15226015 4ATEH RO 4 needle eccentric wheal 1
16 | 15225-016  !df& M4 [=10 Serow M4 L=10 2
17 | 15226017  B¥ahEd Feed dog fork i
18 153226-018  [aof@sHfEshied (k) 3 Bevel gear{upper) 1
19 15226-019 |« S@HEEE (b 4 Bevel gear{upper) 1 =
20 15226-020 IS e EEE (F) 3 Bavel gearidown) 1
21 15226021 isaREfEEhiEs (F) 4 Bavel gear{dewn) 1

L

01= FOR 15220, 15230, 1524D0;

.. 028 FOR 25220, 25230, 25240

10



7. _EiEAHH)/Feed mechanism For (2522n. 25930, 25240)

=
62—

63

64

11



B s

e

% ¥ Remark

y e
No ik | A _ DESCRIPTION Q1Y
1 15227-001  |E#% Pin 1 028
2 15227-002 W& 15/61-28 L= Serew 15/64-28 L=6 i) 02#
3 1522703 HBEhIL I Bush, A 1 N2z
4 15227004 i Feed 1ifting shaft 1 02&
5 15227005  EZhFHeEES Bush, B 1 02z
[ 15227008 B R R Y 2 B Fead arm 1 O2é
i 18227007 42 1/4-24 =16 Screw 1/4-24 L=16 1 oz |
B 15227008 ERITHREATEH Feed 1ifting arm crank, L 1 nog
9 15227009 W5 Nut_1/4-40 3 028
10 15227=010 |5 W6-0. 75 Nut NE-0.75 1 Qg
11 16227011 B HWE+10s] W5*10%1 Washer 1 0o
12 15227012 MRt Eccentric wheel 1 (24
13 15227013 MRAT 1/4-40 1=7 Screw SH1/4-40 L=7 2 [
14 15227014 [l Connectling rod 1 nz&
15 15227015 | B - Screw 1 02&
16 16227016 DO wldiH Feed lever 1 028
17 15227-017  Fudgis Screw 1 028
18 15227-018 Hin Slide hlock 1 024
19 15227018 i ES 1 Q2&
20 15227-020 EFREARUE Lavar guide 1 (28
21 15227-021 ME 11/64-90 L=T Screw 11/64-40 L=T 2 02%
22 16227-022  BHEE 1/4-40 Serew SH1/4-10 1 (s
23 15227-023 gl 1/4-41 Serew SML/4-10 1 0o
24 15227024 SR Needle bearing 4 02&
25 15227025 |9 THE Link 1 0Ze
26 15227026 SEmmdEL Crank 1 2%
27 15227027  (4MEE 1/4-24 el Scraw 1/4-24 L=16 1 02z
28 15227028 [EMES e Bush, L = 1 02s =
29 15227029 SRE 1/4-40 1=5 Screw 1/4-40 L=5 2 028
a0 16227030 EEL ] Collar 1 02z
al 15227031 MR lpper faed shaft 1 02 =
32 15227032 OB 0 ring 1 0%
33 15227033 |#E 15/64-28 L=G Screw 15/64-28 L=6 1 n2g
34 15227034 ERESEHE Bush, M 1 02s
35 15227-035 FEEERhS i Feed lifting arm crank R 1 024
36 15227036 W 15/64-28 L=15 Screw SMI5/64-28 L=15 1 N2g
37 15227-037 EFiEE Scrow 1/4-40 1 D24
I8 15227-038 EER Walking fool 1 02s
39 15227039 RER RS Connecting rod 1 02#
40 15227040 |6 MG-1 Nut M5-1 l 028
41 15227041  [#5W6. 5 6.5 1 028
42 15227-042 ?!Jﬁ_ﬁrﬂiﬁﬂ‘ﬁﬂﬂ# \koller shaft assy. | 028
43 15227-043  |1R7)EM T dhiRsE Pin | 028
44 15227-044  |#Hk 3lide block L 02#
45 | 15227-045 | FM B5 E5 Snap ring 1 028
16 15227-048 BRI IGH Pin 1 | o |
47 I5227-047  |MEEE W5 L=6 {5 L=6 | 028 |
48 15227048 [IRE X [Crank 1] 028
49 15227049 e 0/64-40 L=7 |Serew B/64-40 L=7 4 028
5O 15227-050 [EEMSEE Plart 1 02
Bl 152270561 Bl E 1/4-40 Screw 1/4-40 1 024
52 15227052  |{EEEEH Link 1 nzg
53 15227063 [{EEBHE Clamper 1 024
b4 16227-0b4 e 11/64-40 L=]12 Screw SM11/64-40 L=12 2 028
hb 165227055 RS R Blaock 1 02
fili] 15227056 REREERSH Collar 2 0zs
a7 15227-057  {EBF Connecting rod 1 024
58 15227058  ERBIERF Lever 1 028
|59 15227-059  EEMNERe Screw 1 N2
all 15227060 éﬁﬁiﬁﬁfﬁﬂﬁ Nut ) 1 2%
61 152270861 | 3 R TR A Spring compression 1 028
62 15227-062 |HEHFHE S Guide shaft 1 02s
63 15227063 | BERAEETE [Bracket 1 02
G4 15227-064 Wi 1]/64-40 L=7 |Screw |1/64-40 L=7 2 028
B5 15227-065- |HEH [Wool falt 1 0oz
B 15227-066 BE0/64-40 L=5 Screw 3/64-40 L=5 1 n2&
1...01# FOR 15220, 15230, 1524D; 12

2...02r FOR 25220, 25230, 25240



8. § #4EERPPLA)/  componenents

(1522D&1523D&1524D> 5 4

@‘:’;ﬁ\ el 8 (2522D82523D253241)
Q.

13



8. Bal4a EM/Driver components

FFs

B =

kit

No. | Part No. # aﬁ» DESCRIPTION QY #i¥ Remark
l I 15228-001 7 Al ol 8 % Electromagnet asm, 1 0lt
2 15228-002 e Top head 1 [k
3 16228003  [BRSBIH Lifting lever link L 01#
4 152268004  |HREHE Rubber ring 1 018
5 15228005  |SHr4l Screw 1/4-28 1 01
[ 15228-006 B4 1/4-20 Kut 1/4-28 1 014
i 15228007  |#B&3/16-28 L= Screw 3/16-28 L=3 4 01#
8 15228-008 (B &iH Lifting lever link i 024
9 15228-009  |12#F Pendulum i 028
10 15228010 HE Retaining rings 1 [
11 15228011  [#M&£11/64-40 L=5 Screw 11/64-40 L=5 2 024
12 15228012  |#REIMIGKL 5 Mut WIGXL. 5 1 [
13 15228013 &% Sleeve 1 n2#
14 15228-014 |E4HE Seal ring I a4
15 15228-015 = Crank 1 024
16 15228016  |#8# W5 L=12 U5 L=12 1 024
17 15228017 |mE& % Bracket 1 028
18 15228-018 MH e L=4 M6 L=d 3 024
19 15228-019 BEEHSHE Electromagnets 1 024
20 15228-020 |4 M6 L=8 MG L=8 3 oz
21 15228021 a4 |Pad block 1 02s
22 15228022  |#E M4 L=5 w4 1=5 1 024
a3 15228-023  [®% [Enclosure 1 024
24 15228024 |4RiE M3 =5 N3 L=5 2 024
25 16228025 | Side plate I 028
26 15228026 EEED Gasket i 028

1...01# FOR 15220, 16230, 15240,

+.. 028 FOR 25220, 25230, 2524D

14



Q. ®wi=EU+/Driver components

15



9. I /Driver components

Fs | B9 | R
No. il i %W | DESCRIPTION Ty %t Remark
1 15229-001  |@prm e [Control asm i [ 1 D1
2 ]!%ZEH—HE[E___ LR . Power switch I 1
4 15229003 |diGsk Fower 1ine | 1
4 15229004  |Sfi Control cover | 1
5 15220005 |B{FER Face plate 1 0l=
(i 15229006  |#EENS L=35 |Serew M5 L=35 3
7 15220007  [##N5 L=20 [Screw W5 1=20 g
g 15220-008  HBESHE [Thread asm 1
g 15229009  |¥4T {Serew LT
10 15225010 ;J:-ﬁ_?ﬁﬂ [0i] seal T 018
11 15225011 %& Ball bearing 1 01g
12 15229012  [#ELESEA Clutch component (A) 1 018 a
13 15225013  4FEME 1=6 Seraw MG L=6 3 01#
14 15229014 RGNS Alnico tray 1 0ls
15 15220015 [EsSeE Clutch component [(B) 1 Ol
16 15229016  [#REENE L=p Screw MG L=6 3 0l
17 15229-017 | ACTRHR 5 ik550W AC cervo motor 550W 1 0lg
18 15229018  |[&F Sasher 4
19 15229-019 sy Spring washer 4
20 15229-020  |#RENs L=20 Screw M5 L=20 4
[ a1 15220021 |8 : Hand wheel 1 ols
| 22 15225-022 @& 15/64-28 L=10 Screw 16/64-28 1=10 2
23 15228023 FFre Live festival balllink asm 1 028
|24 | 15220024 | Control asm 1 028
25 15229025 BiEHE Face plate 1 024
26 15220-026 AC {o] JH i 750 AC cervo motor TEOW 1 Qo8
27 15226027 |FR Hand wheel 1 oeE
28 15228028 REREE S Auto reverse feed switch asm 1
| 29 15220020 |#E 3/16-28 L=0 Serew 3/16-28 L=9 g =%
l...01# FOR 15220, 15230, 15240; ... 02% FOR 25220, 25230, 25240

16



10. {£8443/0i | lubrication mechanism




10. fEjBHLE/0i1 lubrication mechanism

g HE% Part ; i o
No. No. % R DESCRIPTION QTY #iE Remark
1 1522A-001 HBEEE Sleeve 1
2 15224002 HiE s Piston pump - 1 T
3 1522A-003  EH11/64-10 =6 Serew SMLL/64-40 L=6 =
4 | 15220004 W 011 tube 3 ]
5 | I5Z2A005 W [Plunger 1
B | 1522\-006  M® _Spring 3.
[ 7 15220007 #0000 Holder plate 1
| 8 152ZA-008  EE 1/8-40 1=1.5 [Sorew 1/8-40 L=4.5 ) 1 B
9 1522000 ‘B ~ 0il uhe 1
10 15224-010 | WEEE Bracket = i
11| 15228001 (e Filter cover — 1=
12 1522A-012  #M# W4 1=5 W 1=5 2
13 | 1522A~013  #&815/64-28 L=6 Screw SWI5/64-28 L=6 - I ]
14 1522A-014  TIEMNER Bracke! 1
L 15 | 15220015 #RE W6 L=10 M6 L=10 2
16 15224016 BEEN 0il supply pipes 1
L 17 | 15224017 TBWME T vitta 1
18 15224018 MR Platen 1
19 15220018 ## 9/60-20 L=10 Screw 3/64-10 L=10 1
L 20 | 15224020 (M Tube assy. 1
21 15220021 % E® Wool felt 1 Ol |
22 15220022 ¥ ERER Spring 1 —
| 23 15224023 GASkmEE Setting plate 1
24 15224024  [B& 9/64-40 L=13 Serew 3761-40 L=13 o
25 15224025 k4 _0il tip g e i
26 1522A026 HF Tie 3
11. i f/Assessories
e EH 5 ‘ ;  E
Noo | Pzt No. E | DESCRIPTION p :ﬁﬁ Remark
1 15228-001 4 il tank 1 | !
2 1522B-002  iE@d [Dil pat 1 S
4 = 15228003 flLa @ |Accessory: bog 1 |
4 15228004 & [Bobbin 3
[ 15228005 | HL#tts DPXI7 18% Need]e 3 I
| 6 1522B-006  F [Wrench . 1
L 7 1522B-007  #REEWID 1=140 BoltMiol=ts0 [ |
[ &8 1522B-008 stk Seedle thread guide pin 1 ;
| 9 | 1522B-D09 | RWMSFRIEEE [French, 5 = 1 :
| 10 | 1522B-010  AWMARMET [Wrench, 4 1 f
11 15228011 3wAMEE [irench, 3 1 '
12 15226-012  #EEMI0 1=60 Bolt M10 L=80 )
13 | 1528013 & [Instruet ion 1
14 | 15228014 | K&ET Screw driver, L 1 —
5 | 15226-005  |P#T |Seraw driver, ¥ 1
16 | 1522B-016 hET |Screw driver, § 1
17 | 15228017 | —ERmE [Thread stand nssy, 1
18 | 1522B-018  |Efrismgfs Electronie control instruction 1
19 | 15228018 &K Washer 2 -
20 15228020 #RE} wiD Nut W10 i 3

18






A

Parts Catalog

1. Me4i4/Machine boby 1-2
2. bih "Thh HeZAA/ Upper shaft mechanism 3-4
3. &4/ Lower shaft mechanism 5-6
4. 2 BT, FEAAAMI/ Presser foot mechanism Feed mechanisn  7-8
5. 36/EfHUA4)/Presser foot mechanism 9-10
6. % BIEAHA/384 points mechanism 9-10
7. Li#E# )/ Feed mechanism For 25220, 25230, 2504p) 1-12
8. Bl #)44/EEHA)/  componenents 13-14
9. ®ix34/Driver components 15-16
10. #Eidbt#/0i | lubrication mechanism 17-18
11. Fi/Assessor ies 17-18




1. BLes284%/Machine boby




1. 15541 414 /Machine boby

S 5 : ; = o :
[ B N z Pl DESCRIPTLION Ty i Remark
1| 15221-001  |E11/64-10 L=1D [Serew 11/64-40 L=10 11
2 15221002 |mM [Face plate ]
3 15221003 i dik |Fubber plug @10, 8x5 1
4 15221-004 (Wl [hubber plug @11. 85 4
5 15221-005  |REE [Rubber plug 98. Bx5 fi
] 15221-006 |HREE Rubber plug D15, 525 ]
¥ 15221007 HEER TR R Thread take—up lever cover 1
A 15221008 B 11/64-40 L=8 Screw 11/84-40 L=8 2
g 1522 1-009 iy Plate 1
10 16221-010 iEE11/64-40 L=5 Screw 11/64-40 L=5 1
11 15221-011  |8&3/16-28 L=0 Screw 3/16-28 =0 10
12 15221012 B Side plate i
13 15221013 BEHEZ Gasket 1
14 15221014 | EiERS Face plate 1
15 15221015 MR 15ide plate 1 n2#
16 15221016 T Top_cover 1
17 15221017 [=ZH&8%9 Thread retainer 1
18 16221-018 $REL3/16-28 L= Screw 5/16-28 L=6 1
19 15221-019 |HREE Rubber plug G13, Bxé 2
20 16221020 |12 N Cutter 1
21 15221-021 Es/16-28 L=k Screw 3/16-28 L=8§ 1
22 15221022 |BW 0il sight window 1
23 15221023 fiche i) Rubber ring 1
24 15221024 ik ] Top_cover_packing 1
25 15221025 TR AR Bobbin thread tension 1
26 15221-026 st Bobbin winder 1
27 15221027 el ZoTIm Rubber ring 1
28 15221-028 #Wera/16-32 =7 Screw 3/16-32 L=T q
29 15221029 L 1176440 =6 Screw 11/64-40 L=8 1
a0 15221-030 o2 i SRE 1 Thread guide assy 1
31 15221-031 i A Rubber plug B16. 1525 2
32 15221032 A Rubber plug @12.5 3
33 15221033 k&9 Thread guide 1
34 15221034 e 640 L=T Screw 9/64-40 L=7 3
35 15221-035 LEEF#S Thread guide 1 024
36 15221036 HEE |Thread guide 1
a7 15221037 e B }Tlrrend tension bracket assy. 1
38 15221038 [#R&REST |Tension release pin 1
39 15221-039 819 e Fole 2
40 15221-040 R Model plate 1
41 15221-041 B iR Cover plate 1
42 16221042 | RiES Seal 1
43 15221-043 FENY L= M4 L=7 14
44 15221-044 aME Cover plate 1
45 | 15221045 |EHRE Seal 1 mema e
46 15221046  |BWH Side plate T i
A7 | 15221047 |mWiiE Gasket ] 028
48 16221048 (MR Cover plate 1
49 15221-049 W& 11/64-40 L6 Wode] plate 3
50 16221-050  [##K Neadle plate 1
51 16221-061 i 11/64-40 L=8 Sorew 11/64-40 L=B 2
B2 15221052 R E Holder 1
23 1522 1-053 dE 11/64=-40 L= Seraw 11/64-40 L=8 3
54 15221064 Efryg |B/case holder position bracket 1
55 15221-055 e 9/64-40 L=6 Serew 11/64-40 L=6 a
56 15221-056 Lgik ] Caver piece 1
57 15221067  |Bi&l5w IMagnetic steel o
58 16221-068 &M, dinge 1
59 15221-059  |@&#h3 1=5.5 M3 L=5.5 4
60 15221-060 iamE Shaft slesve 1
61 15221-061 M 9/64-40 Log Serew 9/64-40 L=8 2
62 15221062 |MARE Side plate ]
63 15221-063 |42 9/64-40 L=3 Screw 9/64-40 1=8 3
64 15221084 [ Side plata I |
65 15221-065 R Throat plate 1
[31] 15221 =066 ME 11/64~40 L=10 {Serew 1176440 Lel) 4]

... 028 FOR 25220, 25230, 25240

2




2. bah Tih B AUH)pper shaft mechanism




2. b, Bah, $h2i W44 /Upper shaft mechanism
Fs = g :
No. | Part No. | & DESER_IIPTIGH aTY #iE Remark
1 15222001 ##E 11/64-20 L=3.5 [Serew 11/64-40 1=3.5 1
2 1522202 &K ‘Washer 1
3 15222003 SREE ondle bar clu 1
4 15222004  $HFEE Bush 1
5 15222-005  EHFRLEN Needle bar clamp Bssy 1
[i] 16222006  ##E 11/64-90 L=6 [Serew 11/64-40 L6 2
7 15222007 [L¥E#E 9/64-40 L=4.8 |End screw left 9/64-40 L=4, 8 i
8 15222008 [SHHFEHF ¥eedle bar crank rod S Lo
9 15222-009 @& Needle bearing 1
10 16222=010 ek aE %eedle bar crank 1
11 15222-011 [ HEiEH Thread take-up bar 1 .
12 15222012 R T Thread take-up crank shaft -3
13 15223013 e AN Thread take-up lever 1
14 15222-014 bk Thread take-up lever AZM 1
15 15222-015 AR 15/64-28 L=13 Screw 15/64-28 L=13 L
16 16222-016 M EHS IR Needle bar link guide 1 |
17 15222-017 £ ENR Thread tske-up crank 1
18 15222-018  |ME9/32x28 Screw SW9/32x28 | 1
19 15222-01% | ESiiE Upper shaft bush (Front) i 1
20 15222-020  |4E#1/4-40 1=7 Screw 1/4-40 L=7 3
21 15222-021  [#BE215/64-28 L=13 Screw 16/64-28 L=13 | 1
22 16222022 | E4hIE Collar 1 i
3 15222-023 iR 1/440 L= Screw 1/4-40 1=8 a
M 15222024 e i Friction wheal 1
25 15222-025 WL 11/64-90 L=6 Screw 11/64-40 L=6 2
26 15222026 it lpper shat 1 .
27 | 15222027 Eeteehiii (b Bovel gear{upper) 1
28 15222028  |4BE 11/64-40 L=4 Screw 11/64-40 L=1 2 &
29 15222-029 bt 2=3 Upper shaft bevel gear 1
a0 15222-030 $RE /440 L=6 Screw 1/4-40 L=6 8
31 15222031 BEEVE L5 M6 L=f 4
| 32 15222032 PEHIE Coupling 1 f
33 15222033 |4 Bearing 1 = 3
34 15222-034 I Seal ring 1
35 15222-035 U4 - fse Z=22 Vertical shaft bevel gear(upper) P ey
36 15222-036 R vertical shaft bush{upper) | 1 )
37 15222037 |W#15/64-28 =6 Screw 15/64-28 L6 A
| 38 15222038 |'EH vertical shaft 2
9 15222-039 BHTE vertical shaft bush (lower) i
40 15222-040 B FUR 2-28 Vertical shaft bevel gear (lower) 1 ]
41 15222-041 FhGH® 7=21 Lower shaft bevel gear I i
42 15223042 AL 1 1/64-90 L=6 |Set Screw 11/84-40 L=6 1 7
43 15223043 4 Upper shat [ 1




3. 42444/ Lower shaft mechanism




3. ARE NS P4l /Lower shaft mechanism. Hook

el BB &
No. | Part No. [ & FF DESCRIPTION QTY &= RemarE
1 15223001  (FEHREAE Needle bar [rane pin bush l
2 | 15223-002  [{ESrBREMH Needle ber frame pin 1
3 15223-003 (M4 11/64-40 L=6 Serew 11/64-40 L=6 1
15223004 |HBH%E Needle bar frame 1
| 5 15223005 | #&11/64-40 L=6 Screw 11/64-40 L=6 1
| B 15223006 AU 0%] Washer WE#10%] Washer 1
7 15223007 SRR TFHE Weedle har frame position 1 —
] 15223008 ¥ Needle bar 1
1] 15223009 T EE |Naadle bar thread guide 1
10 15223-010  |hL&F [Needle 1
11 15223-011 (B8 /844 L=4.5 11/8-44 L=4. 5 1
12 15223-012 {450 Pin 1
13 15223-013 @Az [Feed dog fork 1
14 15223-014 ¥R 0/92-28 L=4 Nat 0/32-28 L=4 1
15 15223015 {55 — i ih i Serew 9/32-28 1
16 15223016 fEEh— Witk 5lide block 1
17 15223017 el — RiRiR Regulator 1
18 15223018 esh— Xt bR EE Regulator bush 1
19 15223019 [#ReEiE4 Indicalor 1
20 15223020  |8E15/64-28 L=10 Screw 15/64-28 L=10 1
21 15223021 EEF S Dial ¥
22 15223022 ;HﬂﬂflE‘EE L=8 Screw 11/64-40 L=4 1
23 15223023  BHEm-RHE Spring holder 1
24 15223024  |HEER15/64-28 L=11 Screw 15/64-28 L=11 1
25 15223025 $EEE11/64-40 L=T \Screw 11/64-40 L=7 1
26 15223-026 | /BEf feEhih i Collar 1 =
27 16223=-027 JEEfEEhihE Bush 2
28 15223028 R fEEhile (R Bevel gear{down} 1 -
29 | 15223029  [{EEHfEshéR Lt Can 1
30 15223030  [iESH4shih Shaft 1
I 3 15223031 [¥E11/64-40 1= Screw 11/64-40 L=4 4
32 15223-032 e 15/654-28 15/64-28 1
: 33 15223033 B 1/84-40 1=3.5 11/64-40 [=3.5 2
34 15223-034  [0QM Rubber ring Rubber ring 2
35 15223035 wis Gasket 1
36 15223036 |MEE11/64-40 L7 Serew 11/64-40 L=7 4
a7 15223037 | E7E#RE11/64-40 11/64-40 2 =
38 15223038 ME 16/64-28 L=7 Screw 15/64-28 L=7 2
39 15223-039 iR TR Graduated plate 1
40 15223040 il Hook shaft 1
41 15223-041  FHEE 0 Frent bushing 1 =
42 1522342 | o Lower shaft collar 1 =
43 15223043 dHEE15/64-28 L=5 Screw 15/64-28 L=5 2
44 15223044 | FHILE Rear bushing 1 ) N
45 15223-045 dHEL15/64-28 L=10 Screw 15/64-28 L=10 1 o
46 15223-046 Tt |Gear of hook driving shaft 1
47 15223047  |4EE 1/4-40 =6 [Screw 1/4-40 1=6 3 1
48 15223-048 i Hook ASM. 1
49 | 15223-040 @S Bobhin 1 1
50 | 15223-050 | Bobhin case ASM, 1




4. ¥ BIAT. Fi# A/ Presser foot mechanism. Feed
mechanism




1, 48 5B LM /Stitch width regulator mechanism

it |
i 5 £ W DESCRIPTLON 2 &k Remark
No. Part No. | = . G
1 15224001 =m$ Tripod 1 N2z
2 | 15224002 | Pin ! 02# y
3 15224-003  |40/32-18 Nut 0/32-23 N 1 02
4 15224-004  |HESER Feed connecting link 1 024
o 15224005 B 15/64-28 1=13 Screw 16/64-28 L=13 1 028
i  15224-006  [BR{TARER1/4-40 D=7. M Screw |/4-40 D=7, 54 4 024
T 15224007 S 1/4-40 Nut 1/4-40 g 02
8 15224008 HiEHF |Connect ing rod 1 028
g 15224009 Skl dhil [Crank 1 02&
10 15224010  |[#&n5 L=12 M5 =12 g 024
11 15224011 [#4M [Retaining rings 1 128
12 15224012  [#RE 11/64-40 L=4 Screw 11/64-40 L=4 2 0k
13 15224013 HREETE Right ghaft sleave 1 024
14 15224-014 14 15/64-28 L=13 Screw 15/64-28 L=13 3 028
15 15224-015  [¥M Retalning rings 1 02g
16 15224016 #&1/4-40 L=1 Screw 1/4-40 L=4 2 nos
17 15224017 ¥4 Conversien axis 1 024
18 15224018 | HEHEE Left shaft sleeve 1 02&
19 15224-019  |fCihH Left crank 1 0o%
20 15224-020 | BEAT Feed fog 1
21 15224021 o2 0/64-40 L=6 Screw 9/64-40 L=G o
22 15224022 EkE Feeding table 1
23 15224023 | Slider 1
24 15224-024 {8 Eccentric pins 1
{25 15224025 |48 116440 L=6 Screw 11/84-40 L=6 1
| 26 15224-026  [Hhiricdle ) /4-40 D=7, 94 Serew 1/4=10. D=7, 94 1 [
[ 27 15224027 A [E Feed synchronous ]inkage ¥
28 15224028 W ER Feed the connecting rod 1
29 152240249 AR 0/02-28 L=4 Kutl 9/32-28 1 —
a0 15224-030 e = Tl Sccrew 9/32-28 1
a1 15224-031  [ifrdh Slider 1
a2 15224-032 il i Bl Inverted seam slider groove 1
a3 15224-033 FrEE AN Fead regulator 1
34 15224-034 Wi 3/16-28 LB Screw 3/16-28 L=§ 1 i
35 15224035 ﬂ% 15/84-23 L=6 Screw 15/64-28 L=B s
36 152240386 e 11/64-28 L=10 Screw 11/64-40 L=10 B
37 15224-037 IR AT Pitch adjustment screw holder 1 B
a8 15224-038 e 9/64-23 L=6 Screw 9/84-40 L=8 2
39 15224-039 EHEE TR Gauge adjustment screw 1
40 15224040 R 4 4 4 e 2 i 3 Left shaft sloeve 1
41 15224041 WK Bearing 2
42 15224042 R E Bearing bushings 2
43 15224043 4REE 15/64-28 1=8 Screw 15/64-28 L=§ 4 i
44 15224044 7 i 5 ___|Timing pulley b = £
45 15224-045 Bk Timing belt 1
46 15224-046 W W4 L=2] w4 L=21 & -
47 | 152241047 SR Beoaring 1
48 | 15224-048  [#BE 15/64-23 L=6 Screw 11/64-40 L=h 1
49 15224-049 b e Cloth feed cam 1 -
a0 15224030 —EER Baffle 1
51 15224-05]1  |#H Retaining rings |
a2 15224052 Hidik 1
53 15224053 W MBK0. 75 L= NEXD. 75 L=6 3
54 15224054 RFOR Tooth ifting cam ) F
ah 15224055 HliA& Bearing l
56 15224056 WEHE Bearing bushings 1
a7 15;1&—05? e 1/4-40 L=6 ‘Screw 1/4-40 L=6 2
58 15224-058 e T Inverted seam handle 1
59 15224059 EFER [Bracket 1
60 15224060  |iBi wg L=12 W4 L=12 a
61 15224-061 | W4 [Nut M4 2
62 15224062 0 |Pin 1
3 15224063 (WG [Reset spring 1
64 | 15224-064 ¥R 15/64-20 L=4. 5 {Serew 16/64-28 L=4,5 3

... 02% FOR 28220, 25230, 25240

8




5. #4 /2 ¥pPA/Presser foot mechanism

15 17




5. 4 HLF /Presser foot mechanism

| 4 E . 5 | ME
No. | Part No; Z DESCRIPTION ) e &iE Rcmﬂrkl
3 15225001 | 19 R . |Adjusting sorew 1 [
2 15205-002 | EAE vt 1 |
3 15225-003 |E® \Spring, conpression 1 |
4 15225004 EHEE Guide bracket 1 |
a 15225005 {0 1/4-40 |=8 screw 1/4-40 L=§ 1
i 15225-006  |8M& 15/64-28 L=8 Screw 15/64-28 L=8 1
i 15225-007  [AEETF Presser bar lifter |
B 15225008 EMSEFORIE Lifter crank 1
o 15225009  E#F Presser bar 1
10 15225010 |BEHTE Bush 1 e
11 15225011 AR Presser foot , inside 1 023
12 15225012 dfEE 3/16-28 L=6.5 Screw 3/16-28 L=8. 5 2
|13 | 15225-013 4R 11/64-40 L=6.5 Screw 11/64-40 L=6. 5 1
14 15225014  JEEHE Collecting rod 1
i 15 15225015 |GHLH4 Pin i
16 15225016 [ #aEB SiLs Levar 1
17 15225-017 14 Collar ]
18 15225018 ﬂﬁ_‘ﬁ. ll.-"ﬁ-l“!'ll L=4 Screw 11/64-40 L=g 2
19 15225-019  |#E 5/64-40 L=7 Serew 9/84-40 [=7 2
| 20 15225020 4 5B T knee liftar bar I
| 21 15825-021  |Wirini Spring 1
| 22 15925022 |[Hg Spring pin 1
23 15225023 BRI (k) Lifrer lever 1
24 15225024 e Guide plate 1 |
25 15225025 FER BT Tension release stud 1
26 15225026 Bl 15/84-28 1=7.5 Serew SM15/64-28 L=7.5 1
27 15225-027 W 0/64-40 L=3 Hut 9/64-40 [=3 1
28 15225-028  |#bduifsd Arm thread guide C i
29 15225-029 EREE |Guide bracket i 024
30 15225-030 HEEE Presser foot asm. 1
g1 15225-031 E¥ Presser bar 1 Sl
a2 16225-032 i3/ 16-28 =8 —l Screw 3/16-28 L=8 2
33 15225-033 e Loose wire electromagnet Bsm 1 | X
33-1 | 15025-033-1 |+ Et B4 1 |
33-2 15225-033-2 |#H Gaskets 2 |
33-3 16226-033-3 |4 EM3 Nut 3 9 |
34 15225034 B RN Wounting Plate 1
35 15225-035 WML =5 Y4 L=5 9
; 15225-036  |hbekdiE |Collar 1
6. $ﬁ§’%ﬁm#§;’3&4 points mechanism
g EH = HE
N | SRR % | DESCRIPTION i 8 3 Rl
1 15226001 R |Rod seat. 1 |
o 15226002 B W6 =12 |Serew WG L=12 )
a 15226-003 Erilis 3/16-32 Screw SM3/16-32 2
4 15226-004 e 3/15-32 Nut SW3/16-32 2
a 15226005 B8 Bend tha wheel. 1
] 15226-006  |/AEDEHF Connecting rod 1
T 15226-007 E Feed dog fork L
5 15226=-008 Brigs a3/16-32 Serew SM3/16-32 1
g 15226-009  |HBEREE |Ball bearing i
10 15226010 | B4BE Wi-0.75 L=6 Screw WA-0.75 L=6 1
11 15226011 | ER#BE 5/16-28 Screw SM3/16-28 1 5
12 15226012 Hu# Spring 1
13 15226-013 e Screw B/32-28 1
14 15226014 IS REBH R LY 3 needla sccentric wheal 1
15 15226015 4ATEH RO 4 needle eccentric wheal 1
16 | 15225-016  !df& M4 [=10 Serow M4 L=10 2
17 | 15226017  B¥ahEd Feed dog fork i
18 153226-018  [aof@sHfEshied (k) 3 Bevel gear{upper) 1
19 15226-019 |« S@HEEE (b 4 Bevel gear{upper) 1 =
20 15226-020 IS e EEE (F) 3 Bavel gearidown) 1
21 15226021 isaREfEEhiEs (F) 4 Bavel gear{dewn) 1

L

01= FOR 15220, 15230, 1524D0;

.. 028 FOR 25220, 25230, 25240

10



7. _EiEAHH)/Feed mechanism For (2522n. 25930, 25240)

=
62—

63

64

11



B s

e

% ¥ Remark

y e
No ik | A _ DESCRIPTION Q1Y
1 15227-001  |E#% Pin 1 028
2 15227-002 W& 15/61-28 L= Serew 15/64-28 L=6 i) 02#
3 1522703 HBEhIL I Bush, A 1 N2z
4 15227004 i Feed 1ifting shaft 1 02&
5 15227005  EZhFHeEES Bush, B 1 02z
[ 15227008 B R R Y 2 B Fead arm 1 O2é
i 18227007 42 1/4-24 =16 Screw 1/4-24 L=16 1 oz |
B 15227008 ERITHREATEH Feed 1ifting arm crank, L 1 nog
9 15227009 W5 Nut_1/4-40 3 028
10 15227=010 |5 W6-0. 75 Nut NE-0.75 1 Qg
11 16227011 B HWE+10s] W5*10%1 Washer 1 0o
12 15227012 MRt Eccentric wheel 1 (24
13 15227013 MRAT 1/4-40 1=7 Screw SH1/4-40 L=7 2 [
14 15227014 [l Connectling rod 1 nz&
15 15227015 | B - Screw 1 02&
16 16227016 DO wldiH Feed lever 1 028
17 15227-017  Fudgis Screw 1 028
18 15227-018 Hin Slide hlock 1 024
19 15227018 i ES 1 Q2&
20 15227-020 EFREARUE Lavar guide 1 (28
21 15227-021 ME 11/64-90 L=T Screw 11/64-40 L=T 2 02%
22 16227-022  BHEE 1/4-40 Serew SH1/4-10 1 (s
23 15227-023 gl 1/4-41 Serew SML/4-10 1 0o
24 15227024 SR Needle bearing 4 02&
25 15227025 |9 THE Link 1 0Ze
26 15227026 SEmmdEL Crank 1 2%
27 15227027  (4MEE 1/4-24 el Scraw 1/4-24 L=16 1 02z
28 15227028 [EMES e Bush, L = 1 02s =
29 15227029 SRE 1/4-40 1=5 Screw 1/4-40 L=5 2 028
a0 16227030 EEL ] Collar 1 02z
al 15227031 MR lpper faed shaft 1 02 =
32 15227032 OB 0 ring 1 0%
33 15227033 |#E 15/64-28 L=G Screw 15/64-28 L=6 1 n2g
34 15227034 ERESEHE Bush, M 1 02s
35 15227-035 FEEERhS i Feed lifting arm crank R 1 024
36 15227036 W 15/64-28 L=15 Screw SMI5/64-28 L=15 1 N2g
37 15227-037 EFiEE Scrow 1/4-40 1 D24
I8 15227-038 EER Walking fool 1 02s
39 15227039 RER RS Connecting rod 1 02#
40 15227040 |6 MG-1 Nut M5-1 l 028
41 15227041  [#5W6. 5 6.5 1 028
42 15227-042 ?!Jﬁ_ﬁrﬂiﬁﬂ‘ﬁﬂﬂ# \koller shaft assy. | 028
43 15227-043  |1R7)EM T dhiRsE Pin | 028
44 15227-044  |#Hk 3lide block L 02#
45 | 15227-045 | FM B5 E5 Snap ring 1 028
16 15227-048 BRI IGH Pin 1 | o |
47 I5227-047  |MEEE W5 L=6 {5 L=6 | 028 |
48 15227048 [IRE X [Crank 1] 028
49 15227049 e 0/64-40 L=7 |Serew B/64-40 L=7 4 028
5O 15227-050 [EEMSEE Plart 1 02
Bl 152270561 Bl E 1/4-40 Screw 1/4-40 1 024
52 15227052  |{EEEEH Link 1 nzg
53 15227063 [{EEBHE Clamper 1 024
b4 16227-0b4 e 11/64-40 L=]12 Screw SM11/64-40 L=12 2 028
hb 165227055 RS R Blaock 1 02
fili] 15227056 REREERSH Collar 2 0zs
a7 15227-057  {EBF Connecting rod 1 024
58 15227058  ERBIERF Lever 1 028
|59 15227-059  EEMNERe Screw 1 N2
all 15227060 éﬁﬁiﬁﬁfﬁﬂﬁ Nut ) 1 2%
61 152270861 | 3 R TR A Spring compression 1 028
62 15227-062 |HEHFHE S Guide shaft 1 02s
63 15227063 | BERAEETE [Bracket 1 02
G4 15227-064 Wi 1]/64-40 L=7 |Screw |1/64-40 L=7 2 028
B5 15227-065- |HEH [Wool falt 1 0oz
B 15227-066 BE0/64-40 L=5 Screw 3/64-40 L=5 1 n2&
1...01# FOR 15220, 15230, 1524D; 12

2...02r FOR 25220, 25230, 25240



8. § #4EERPPLA)/  componenents

(1522D&1523D&1524D> 5 4

@‘:’;ﬁ\ el 8 (2522D82523D253241)
Q.

13



8. Bal4a EM/Driver components

FFs

B =

kit

No. | Part No. # aﬁ» DESCRIPTION QY #i¥ Remark
l I 15228-001 7 Al ol 8 % Electromagnet asm, 1 0lt
2 15228-002 e Top head 1 [k
3 16228003  [BRSBIH Lifting lever link L 01#
4 152268004  |HREHE Rubber ring 1 018
5 15228005  |SHr4l Screw 1/4-28 1 01
[ 15228-006 B4 1/4-20 Kut 1/4-28 1 014
i 15228007  |#B&3/16-28 L= Screw 3/16-28 L=3 4 01#
8 15228-008 (B &iH Lifting lever link i 024
9 15228-009  |12#F Pendulum i 028
10 15228010 HE Retaining rings 1 [
11 15228011  [#M&£11/64-40 L=5 Screw 11/64-40 L=5 2 024
12 15228012  |#REIMIGKL 5 Mut WIGXL. 5 1 [
13 15228013 &% Sleeve 1 n2#
14 15228-014 |E4HE Seal ring I a4
15 15228-015 = Crank 1 024
16 15228016  |#8# W5 L=12 U5 L=12 1 024
17 15228017 |mE& % Bracket 1 028
18 15228-018 MH e L=4 M6 L=d 3 024
19 15228-019 BEEHSHE Electromagnets 1 024
20 15228-020 |4 M6 L=8 MG L=8 3 oz
21 15228021 a4 |Pad block 1 02s
22 15228022  |#E M4 L=5 w4 1=5 1 024
a3 15228-023  [®% [Enclosure 1 024
24 15228024 |4RiE M3 =5 N3 L=5 2 024
25 16228025 | Side plate I 028
26 15228026 EEED Gasket i 028

1...01# FOR 15220, 16230, 15240,

+.. 028 FOR 25220, 25230, 2524D

14



Q. ®wi=EU+/Driver components

15



9. I /Driver components

Fs | B9 | R
No. il i %W | DESCRIPTION Ty %t Remark
1 15229-001  |@prm e [Control asm i [ 1 D1
2 ]!%ZEH—HE[E___ LR . Power switch I 1
4 15229003 |diGsk Fower 1ine | 1
4 15229004  |Sfi Control cover | 1
5 15220005 |B{FER Face plate 1 0l=
(i 15229006  |#EENS L=35 |Serew M5 L=35 3
7 15220007  [##N5 L=20 [Screw W5 1=20 g
g 15220-008  HBESHE [Thread asm 1
g 15229009  |¥4T {Serew LT
10 15225010 ;J:-ﬁ_?ﬁﬂ [0i] seal T 018
11 15225011 %& Ball bearing 1 01g
12 15229012  [#ELESEA Clutch component (A) 1 018 a
13 15225013  4FEME 1=6 Seraw MG L=6 3 01#
14 15229014 RGNS Alnico tray 1 0ls
15 15220015 [EsSeE Clutch component [(B) 1 Ol
16 15229016  [#REENE L=p Screw MG L=6 3 0l
17 15229-017 | ACTRHR 5 ik550W AC cervo motor 550W 1 0lg
18 15229018  |[&F Sasher 4
19 15229-019 sy Spring washer 4
20 15229-020  |#RENs L=20 Screw M5 L=20 4
[ a1 15220021 |8 : Hand wheel 1 ols
| 22 15225-022 @& 15/64-28 L=10 Screw 16/64-28 1=10 2
23 15228023 FFre Live festival balllink asm 1 028
|24 | 15220024 | Control asm 1 028
25 15229025 BiEHE Face plate 1 024
26 15220-026 AC {o] JH i 750 AC cervo motor TEOW 1 Qo8
27 15226027 |FR Hand wheel 1 oeE
28 15228028 REREE S Auto reverse feed switch asm 1
| 29 15220020 |#E 3/16-28 L=0 Serew 3/16-28 L=9 g =%
l...01# FOR 15220, 15230, 15240; ... 02% FOR 25220, 25230, 25240

16



10. {£8443/0i | lubrication mechanism




10. fEjBHLE/0i1 lubrication mechanism

g HE% Part ; i o
No. No. % R DESCRIPTION QTY #iE Remark
1 1522A-001 HBEEE Sleeve 1
2 15224002 HiE s Piston pump - 1 T
3 1522A-003  EH11/64-10 =6 Serew SMLL/64-40 L=6 =
4 | 15220004 W 011 tube 3 ]
5 | I5Z2A005 W [Plunger 1
B | 1522\-006  M® _Spring 3.
[ 7 15220007 #0000 Holder plate 1
| 8 152ZA-008  EE 1/8-40 1=1.5 [Sorew 1/8-40 L=4.5 ) 1 B
9 1522000 ‘B ~ 0il uhe 1
10 15224-010 | WEEE Bracket = i
11| 15228001 (e Filter cover — 1=
12 1522A-012  #M# W4 1=5 W 1=5 2
13 | 1522A~013  #&815/64-28 L=6 Screw SWI5/64-28 L=6 - I ]
14 1522A-014  TIEMNER Bracke! 1
L 15 | 15220015 #RE W6 L=10 M6 L=10 2
16 15224016 BEEN 0il supply pipes 1
L 17 | 15224017 TBWME T vitta 1
18 15224018 MR Platen 1
19 15220018 ## 9/60-20 L=10 Screw 3/64-10 L=10 1
L 20 | 15224020 (M Tube assy. 1
21 15220021 % E® Wool felt 1 Ol |
22 15220022 ¥ ERER Spring 1 —
| 23 15224023 GASkmEE Setting plate 1
24 15224024  [B& 9/64-40 L=13 Serew 3761-40 L=13 o
25 15224025 k4 _0il tip g e i
26 1522A026 HF Tie 3
11. i f/Assessories
e EH 5 ‘ ;  E
Noo | Pzt No. E | DESCRIPTION p :ﬁﬁ Remark
1 15228-001 4 il tank 1 | !
2 1522B-002  iE@d [Dil pat 1 S
4 = 15228003 flLa @ |Accessory: bog 1 |
4 15228004 & [Bobbin 3
[ 15228005 | HL#tts DPXI7 18% Need]e 3 I
| 6 1522B-006  F [Wrench . 1
L 7 1522B-007  #REEWID 1=140 BoltMiol=ts0 [ |
[ &8 1522B-008 stk Seedle thread guide pin 1 ;
| 9 | 1522B-D09 | RWMSFRIEEE [French, 5 = 1 :
| 10 | 1522B-010  AWMARMET [Wrench, 4 1 f
11 15228011 3wAMEE [irench, 3 1 '
12 15226-012  #EEMI0 1=60 Bolt M10 L=80 )
13 | 1528013 & [Instruet ion 1
14 | 15228014 | K&ET Screw driver, L 1 —
5 | 15226-005  |P#T |Seraw driver, ¥ 1
16 | 1522B-016 hET |Screw driver, § 1
17 | 15228017 | —ERmE [Thread stand nssy, 1
18 | 1522B-018  |Efrismgfs Electronie control instruction 1
19 | 15228018 &K Washer 2 -
20 15228020 #RE} wiD Nut W10 i 3

18






